WL Ex.1 (MesabiAppeal)
Page 1 of 38

STATE OF MINNESOTA
Minnesota Pollution Control Agency

Industrial Division

National Pollutant Discharge Elimination System (NPDES)/
State Disposal System (SDS) Permit MN0067687

PERMITTEE: M esabi Nugget Delaware, LL C and Steel Dynamics, Inc.
FACILITY NAME: Mesabi Nugget

RECEIVING WATER: Second Creek (atributary of Partridge River)

CITY OR TOWNSHIP: Hoyt Lakes COUNTY: St. Louis
ISSUANCE DATE: July 29, 2005 EXPIRATION DATE: June 30, 2010

MODIFICATION DATE: November 30, 2007

The state of Minnesota, on behalf of its citizens through the Minnesota Pollution Control Agency
(MPCA), authorizes the Permittee to operate a disposal system at the facility named above and to
discharge from this facility to the receiving water named above, in accordance with the requirements of
this permit.

The goal of this permit is to protect water quality in accordance with Minnesota and US statutes and rules,
including Minn. Stat. chs. 115 and 116, Minn. R. chs. 7001, 7050, and the US Clean Water Act.

This permit is effective on the issuance date identified above, as modified on the modification date above,
and supersedes the permit that was previously modified on April 11, 2007. This permit expires at
midnight on the expiration date identified above.

Sgnature:
Jeff Stollenwerk, Supervisor for The Minnesota Pollution Control Agency
Land and Water Quality Permits Section
Industrial Division
Submit DMRsto: Questions on this permit?
Attention: Discharge Monitoring Reports ¢ For DMR and other permit reporting issues, contact:
Minnesota Pollution Control Agency Tamara Dahl, 507-537-7140.
520 Lafayette Rd N
St Paul, MN 55155-4194 o For specific permit requirements or permit compliance
status, contact: Richard Clark, 651-296-8828 or
Submit Other WQ Reportsto: John Thomas, 218-723-4928.
Attention: WQ Submittals Center
Minnesota Pollution Control Agency o Genera permit or NPDES program questions, contact:
520 Lafayette Rd N MPCA Customer Assistance Center,
St Paul, MN 55155-4194 651-297-2274 or 800-646-6247.

520 Lafayette Rd. N.; St. Paul, MN 55155-4194; 651-296-6300 (voice); 651-282-5332 (TTY)
Regional Offices: Duluth e Brainerd e Detroit Lakes e Marshall ¢ Rochester
Equal Opportunity Employer e Printed on recycled paper containing at least 10% fibers from paper recycled by consumers




WL Ex.1 (MesabiAppeal)

Page 2 of 38
Table of Contents
Permitted Facility Description
R AT RS D= ot T o] o S 4
Map Of PerMIttEd FACITITY .....c.eeeeiiieiieies e e 6
Limitsand Monitoring Requirements
SUMMENY OF SEALIONS......ccueieeeiie i e st a e s teeae et e sse e sesbesseesaesteenaesresseensesrens 7
Interim LimitS and MONITOIING .....ccviiiiieieiiese ettt st r e sre e s reennere e 8
Final LimitS @and MONITOMNG .......ceeiuiiiiieiie ettt ete st e st re e be s e tesne e e e eesreenaesreennenseens 10
Chapter 1. Surface Dischar ge Station Requirements
1. SAMPING LOCAIION.......cciiiiiiiieieieeeee sttt sttt b e b e nr s nneneas 14
2. SUIMACE DISCNAITES. . ... .ottt 14
3. Discharge MONItOring REPOITS.........cceiirieieieinisiesie ettt see s 14
4. Winter Sampling CONAITIONS .........coueieiriririeni et sb e nes 14
5. Chronic TOXICILY TESHNG .....ccuriririirieieieiesiesie sttt sb et st nn e e eneas 15
6. Special Requirements (Interim Limits, Exceedance of Hg Limit, Variance) ...........cccceeuee... 16
Chapter 2. Surface Water Station Requirements
1. SAMPIING LOCAIION.......ccuiiiiiieieieieee sttt b e nrenenene s 20
2. Discharge MONItoring REPOITS.........cceiuerueirieiriisiese ettt 21
3. Winter Sampling CONGITIONS ........ccueieieieireriiresese et 21
4. SPECIal REQUITEIMENS.......cuiitiitiitiiteiteie ettt ettt nb et s e e 21
Chapter 3. Waste Stream Station Requirements
1. SAMPIING LOCAIION .....oviiiiiieeeeeese s nennenenene s 21
2. SPECIAl REQUITEIMENTS. ... .cueiueeieiiiriisieste sttt r s e b s nrennennen e 22
Chapter 4. Industrial Process Wastewater
1. Prohibited DISChHargesS. ..ot e ae e sne e s e e ereenre e 22
2 W o) ([0S U1 0’5 =T 0=l = o) £ 1 22
3. Polychlorinated BiphenylS (PCBS) ....cccciiiiiriie ettt ee et st 23
VIR AN o] o [Tor= (0] g o gl (= =S U= ot 23
5. Specia Requirements (Storm Water Pollution Prevention Plan)..........ccccccevivvien e cceceieene, 24
Chapter 5. Total Facility Requirements
1 Sampling and ANBIYSES. ......cceciiiicieci ettt sttt re et s re et reeaeere e 24
2 = oo 11 1 RSSO 25
G T = o] {0 L3S 27
4. Specia Requirements (Pilot Testing, Plans and Specifications, Tailings Acquisition, Slag
Management, FiNanCial ASSUIANCE) ........cccciuerererieerieeseeseeseeseeeseesseesseessessnesssesnees 27
5. ChemiCal AQUITIVES........ooiieieeee ettt et b e s e e sneeeeseas 35
B.  DEFINITIONS ...ttt a et st et e b e e e seesneeneeseeeneennen 36
7. Compliance RESPONSIDIITY ....ccieeiiiiiieieece ettt e e e e e reenree s 38
S T N[ g Voo o] o 1T o 38
LS U 1S = = 39
10. Duty to Notify and Avoid Water POIHULION .......cccveviiiie e 40
11, ANLICIPALEA BYPBSSES. .....ueiieeieeieeiersieciteesteeste e s e e sessessnteste e teeteeste e sressaeesneesneeenreenseessnesnnes 40

12, FaCilitieS OPEraLiON ......ccceeieeieeiieiieeeeseeseeseeses e s te e teesteesseesaeesaeesneeeteeseesreesreenseesnessnnes 41



13.
14.
15.
16.
17.
18.
19.
20.
21.
22
23.

WL Ex.1 (MesabiAppeal)

Page 3 of 38
INSPECLION @NA ENLIY ...ttt e sre e et ete e sr e e s re e snnesneesnnes 42
(S LR Y Koo [h o= 1Ko 42
(0] 015 £ 1T (oo 43
Permit Modification, SUSpPension Or REVOCALION ........ccccccveieereeriee s ere e e e see e 44
PEMMIT REISSUANCE ......vveeiiiieie ittt e et e et e e s s bt e e e s s bb e e s s sba e e s s sabb e s s sasbeeesssabanesssabensssssnens 44
e 0 L Y O 1o U =S 45
(0] 01 YA {0 1 S 45
= o T T YA T 0 o] (o] o 45
(I o T (1= 46
S V= = USRS 46

INCOrporation DY REFEIENCE .......ooiieeee e 46



WL Ex.1 (MesabiAppeal)
Page 4 of 38

Per mitted Facility Description

Written Description

The principal activity at this facility will be the production of iron nuggets from iron ore concentrate at a
rate of 600,000 metric tons per year (661,400 short tons per year). The nuggets will be approximately 96-
98% iron, and can be fed directly into electric arc furnaces (mini-mills) as well as to foundries and blasts
furnaces at conventional integrated iron and steel manufacturing facilities. The facility consists of al
manufacturing, conveyance and storage facilities, the Cliffs Erie (former LTV Steel Mining Company)
Areal Pit, and non-sewage wastewater treatment systems within the area designated on the map on page
4,

Raw materials for nugget manufacturing are expected to consist of iron ore concentrate from the
Northshore taconite facility in Silver Bay, Minnesota, various coals, fluxes and binders. All raw materials
are expected to be delivered by rail, pneumatic truck or in bulk supersacks with the iron ore concentrate
stored in atank/bin and the other raw materials stored in bins and/or storage pilesin an adjacent storage
yard.

Codls, fluxes, binders and iron ore concentrate will be mixed and formed into green balls (similar to
taconite operations). The ballswill be dried and fed to arotary hearth furnace where they undergo
reduction and are converted to metallic iron and slag material. Theiron and slag are cooled and
separated, and then loaded directly into rail cars or stored in onsite piles for shipment at alater date.

Mesabi Nugget will appropriate water from the abandoned and water filled Area 1 Pit and/or Area 2WX
Pit at an approximate average and maximum rate of 2.9 million gallons per day — MGD (2000 gallons per
minute — gpm) and 7.2 MGD (5000 gpm) respectively for water supply for process temperature control
(contact and non-contact cooling) and for process water, including for the wet scrubber system. For water
conservation purposes, the makeup water is sequentially cycled and cascaded from the clean (non-
contact) cooling system to the process (contact) cooling system to awet scrubber air pollution control
system. Rotary hearth off gases will be passed through the wet scrubber system for control of
particulates, sulfur dioxide, acid gases and metals, including mercury. Blowdown from the scrubber
system, at an approximate average and maximum rate of 1760 gpm and 3520 gpm will be routed to a
multi-stage wastewater treatment system for treatment prior to discharge.

The wastewater treatment system will employ chemical coagulation and precipitation to remove sulfate,
fluoride, solids and metals, followed by two stages of filtration through a Mesabi Nugget developed
filtration system (MNC Mercury Filter — patent pending) for enhanced mercury removal. Chemical
precipitation is accomplished using a two stage metals removal and softening system employing lime,
ferric chloride, cationic and anionic polymers and caustic soda to precipitate metal hydroxides and metal
sulfides. The precipitate generated will be passed through afilter press with the solids disposed off sitein
an approved landfill. The effluent from the chemical precipitation system will then be routed through a
microfilter and into the first of two MNC Mercury Filter units for additional solids and mercury removal,
and from there into the west end of the Area 1 Pit. The MNC Mercury Filter units are proprietary
filtration systems utilizing taconite tailings as the filtration media. Water from the east end of the Area 1
Pit will then be routed into a second MNC Mercury Filter Unit for final mercury removal. The effluent
from the second MNC Mercury Filter unit will be piped through Outfall SD001 for direct discharge to
Second Creek at an average and maximum rate of 1.5 MGD (1065 gpm) and 5.8 MGD (4000 gpm)
respectively. Second Creek isa Class 2B, 3B, 4A, 4B, 5 and 6 water under Minn. R. Ch. 7050.0430 and
an Outstanding International Resource Water (OIRW) according to Minn. R. Ch. 7052. Outfall SD001 is
the same outfall as permitted Outfall SDO03 in the NPDES/SDS permit for the Cliffs Erie (formerly LTV



WL Ex.1 (MesabiAppeal)
Page 5 of 38

Steel Mining Company) Mining Area (MN0042536). The Cliffs Erie permit will be modified
simultaneously with the final issuance of this permit to transfer Outfall SD003, and its responsibilities,
from Cliffs Erie to Mesabi Nugget, LLC.

Effluent monitoring of the SD001 discharge, including low-level monitoring for mercury (Method 1631),
isrequired by this permit. In addition, low-level monitoring for mercury is required at a number of
internal points in the wastewater treatment system to assess the efficacy of the treatment system for
mercury removal.

A variance from the Class 3B water quality standard for hardness and the Class 4A water quality
standards for specific conductance, total dissolved salts (solids) and bicarbonates isincluded in this
permit. Asaresult of the variance, the permit includes interim effluent limitations for the variance
parameters during the life of the permit with final effluent limitations becoming effective upon expiration
of the permit and variance. Stream monitoring upstream and downstream of the discharge point for the
variance parametersis required.

Tailings to be used as the filtration mediain the MNC Mercury Filter Unitswill be obtained from ayet to
be determined location. The permit requires that this location be identified and approval prior to facility
operation. Spent filtration mediaremoved from the MNC Mercury Filter Units will be disposed of at an
approved location or solid waste disposal facility. Slag generated during the nugget manufacturing
process, at an approximate rate of 100,000 metric tons per year, will be stored on site for future sale or
disposed of at an approved facility or location.

Chemical additives proposed for use at the facility include various softening agents and water treatment
chemicalsin the makeup water softening system, various anti-scalants, corrosion inhibitors and biocides
in the cooling water systems, and various softening agents, flocculants, pH adjusters and polymersin the
wastewater treatment systems. Dust suppression at the storage areawill be accomplished primarily with
water application. Storm water from the plant area and the raw material / product storage areas will be
collected and routed to sedimentation basins for solids settling and then to the wastewater treatment
system for treatment prior to discharge through Outfall SDO01. Sewage generated at the facility will be
treated and disposed of at an on-site drainfield system to be installed adjacent to the plant area.

The location of the facility and the designated discharge location are shown on the map on page 6.



WL Ex.1 (MesabiAppeal)
Page 6 of 38 Page 6

Permit MNO067687



Permit: Limits and Monitoring Section -- Mesabi Nugget Delaware LLC

Permit Modified: November 30, 2007
Permit Expires: June 30, 2010

Surface Discharge Stations

Station Type of Station

SD001 Effluent To Surface Water
Surface Water Stations

Station Type of Station

SWO001 Stream/River/Ditch, Upstream
SW002 Stream/River/Ditch, Downstream
SW003 Lake/Reservoir

Waste Stream Stations

Station

WS001

WS002

WS003

WS004

WS005

WS006

Type of Station

Influent Waste
Internal Waste Stream
Internal Waste Stream

Internal Waste Stream

Solids to Land Disposal/Non-
application
Solidsto Land Disposal/Non-
application

Mesabi Nugget Delaware, LLC & Sted Dynamicsl,jﬂg& 7of 38
Summary of Stations

Local Name
Tailings Filter #2 Dschrg (old

SDO003)
Local Name

Second Cr. - Upstream
Second Cr. - Downstream

Areal Pit

Local Name

Influent to Wastewater
Treatment System

Influent to Tailings Filter #1
Dschrg fr Tailings Filter #1 to
Pit1

Influent fr Pit 1 to Tailings
Filter #2

Spent Tailings Disposal

Slag Disposd

file:///IC)/Documents%20and%20Setti ngs/kfrantz/Desktop/M esabi %20Stati ons.html [11/16/2011 4:10:23 PM]

WL Ex.1 (MesabiAppeal)
Page 7
Permit #: MNOO067687

PLS Location

SE Quarter of the NW Quarter of the SW Quarter of
Section 20, Township 59 North, Range 14 West

PLS Location

NE Quarter of Section 20, Township 59 North, Range
14 West

SW Quarter of Section 25, Township 59 North, Range
15 West

NW Quarter of Section 24, Township 59 North,
Range 14 West

PLS Location

NE Quarter of the NW Quarter of Section 24,
Township 59 North, Range 15 West

NE Quarter of the NW Quarter of Section 24,
Township 59 North, Range 15 West

SE Quarter of Section 21, Township 59 North, Range
15 West

SW Quarter of the NE Quarter of the NW Quarter of
Section 19, Township 59 North, Range 14 West
NW Quarter of Section 24, Township 59 North,
Range 15 West

NW Quarter of Section 24, Township 59 North,
Range 15 West



Permit: Limits and Monitoring Section -- Mesabi Nugget Delaware LLC
WL Ex.1 (MesabiAppeal)

Permit Modified: November 30, 2007 gage 8 of 38

Permit Expires: June 30, 2010

Page 8
Permit # M NO0067687

M esabi Nugget Delaware, LLC & Steel Dynamics, In
Limitsand Monitoring Requirements

The Permittee shall comply with the limits and monitoring requirements as specified below.
Period: Limits Applicable in the Interim Period

SD 001
Parameter Limit Units Limit Type Effective Period Sample Type Frequency Notes
Arsenic, Total (asAs) M gr:lt;r ug/L Single Vaue Aug Grab 1 x Month 4
Bicarbonates 396 mg/L Calendar Month Jan-Dec Grab 2 x Month 7
Average
Bicarbonates a5 mgr  CAendar Month Jan-Dec Grab  2xMonth 7
Maximum
; Monitor !
Cadmium, Total (as Cd) Only ug/L Single Vaue Aug Grab 1 x Month 4
Chloride, Total M gr:lt;r mg/L Single Vaue Jan-Dec Grab 1 x Month
: Monitor !
Chromium, Total (as Cr) Only ug/L Single Vaue Aug Grab 1 x Month 4
. 24-Hour
. - . . Jan-Dec, effective
Chronic Toxicity Testing 1 TUc Annua WET Testing January 01, 2010 Flow ' 1xYear
Composite
Cobalt, Total (as Co) M grr:llt;r ug/L Single Vaue Aug Grab 1 x Month 4
Copper, Total (as Cu) M grr:llt;r ug/L Single Vaue Aug Grab 1x Month 4
Flow Monitor MG Calendar Month Jan-Dec Measurement 2 x Month 2
Only Total
Flow M gzllt;r mgd Daily Average Jan-Dec Measurement 2 x Month 2
Flow M S?:Sr mgd Daily Maximum Jan-Dec Measurement 2 x Month 2
Hardness, Calcium & Magnesium, Caendar Month